
Remittances Review 
May 2023 

Volume: 8, No: 4, pp. 523 - 534 

ISSN: 2059-6588 (Print) | ISSN: 2059-6596 (Online) 

 

523  

 

Received: 28 November 2022 Accepted: 28 March 2023 

DOI: https://doi.org/10.33182/rr.v8i4.35 

Trickling Filters for The Removal of Residual Organic Matter in The 
Dairy Industry. A Review 

Carlos Jacome Pilco1; Wendy Noboa Gavilanes2; Glenda Punina Yanchaliquin3; Fabian Bayas 

Morejon4 

 
Abstract 
Dairy industries have grown enormously in many regions of the world due to the demand for milk products. Dairy industries release large quantities of wastewater 
containing high chemical oxygen demand (COD), biological oxygen demand (BOD), organic and inorganic substances, which, if not  properly treated, contaminate water 
[...]
 2.4. Types of dairy waste treatments  



Remittances Review 
May 2023 

Volume: 8, No: 4, pp. 523 - 534 

ISSN: 2059-6588 (Print) | ISSN: 2059-6596 (Online) 

 

527  

Wet: They are considered a type of sustainable wastewater treatment, since they have the same function 
as conventional treatments, but in a more economical, environmentally friendly and energy-efficient 
way (Stefanakis et al., 2016). A wetland includes the use of microbial communities to improve 
wastewater, therefore this system uses natural processes (Eskicioglu et al., 2018).  

However, this treatment also has some disadvantages, including the use of a large area, the potential 
risk to surface and groundwater, the presence of insects and the presence of hazardous volatile 
substances (Ahmad et al., 2019). Heavily laden dairy wastewater is treated in facultative wetlands, while 
an 85% reduction in BOD in aerobic ponds with dairy waste can be achieved in five days at 20°C 
(Schiriano et al., 2016). 

 Physico-chemical: The destruction and reduction of milk fat and protein colloids in dairy wastewater 
can be achieved by physicochemical treatments, one of the most important steps of physicochemical 
treatment is coagulation (Carvalho et al., 2013). This step reduces suspended and colloidal particles 
responsible for water turbidity and helps reduce organic substances responsible for COD and BOD 
contents (Ahmad et al., 2019). The addition of coagulant results in destabilization of wastewater 
particles, followed by collision of particle and floc formation, resulting in flotation or sedimentation 
(Ahmad et al., 2019). 

Biological: Biological treatment is the most preferred method for dairy wastewater, which includes 
processes such as trickling filters, aerated lagoons, activated sludge, upflow anaerobic sludge mantle, 
anaerobic filters, sequential batch reactor (Yonar et al., 2018).  

Biological treatment can be divided into two branches:  

The aerobic method: It is used in most dairy wastewater treatment plants, but has reduced efficiency 
mainly due to rapid acidification and filamentous growth, as a result of the low buffering capacity of 
water and high level of lactose (Sinha et al., 2018). The anaerobic method- It depends on 
microorganisms, which grow in the presence of an oxygen-rich environment and oxidize organic 
compounds into carbon dioxide, water and cellular material.(Koleu, 2016) 

 Board 3. Advantages and disadvantages of aerobic and anaerobic treatment of dairy industry 
wastewater 

Factors  Aerobic process  Anaerobic process  

Reactors 
Aerated lagoons, stabilized ponds, 
trickling filters, biological discs 

Upflow packed bed reactor with 
anaerobic filter, downflow fixed film 
reactor. 

Size Large size Smaller reactor size 

Energy A lot of energy is required 
They produce energy in the form of 
methane. 

Biomass produce 
Produces 6 to 8 times more biomass 
than the anaerobic process 

Less biomass is produced 

Shock charging Excellent performance in this regard. Not very good response to shock load 

Source: Sinha et al., (2018) 

 2.5. Trickling filters  



Remittances Review 
May 2023 

Volume: 8, No: 4, pp. 523 - 534 

ISSN: 2059-6588 (Print) | ISSN: 2059-6596 (Online) 

 

528  

The basic operation of trickling filters is the biological removal of organic matter, studies showed to 
achieve high eliminations of COD that reached between 88 and 90%, low eliminations of electrical 
conductivity are also achieved.(Qarani & Mohammed, 2019) 

2.6. Trickling filters for dairy waste treatment  

In a trickling filter, wastewater is distributed on the upper surface and passes vertically down through a 
permeable medium such as rocks or plastics as the water flows down, soluble organic matter is 
removed by aerobic heterotrophic microorganisms that are contained in a biofilm attached to the 
medium. The biofilm grows gradually as it comes into contact with passing wastewater, aeration occurs 
through natural air convection through ventilation, ports connected to the lower drainage system at the 
base of the filter (Oakley & Sperling, 2017)(Du et al.,  2019).   

 

Figure 1. Schematic of a trickling filter 

Fountain: Oakley & Sperling,  (2017) 

 A trickling filter consists of a bed of stones or other natural or synthetic medium, on which wastewater 
is applied, the bed of the trickling filter consists of a permeable medium to which microorganisms 
adhere through which the liquid residue infiltrates. The biological filter is not a process designed to 
exert a true action of sieving or filtration of wastewater but to put wastewater in contact with biomass 
adhered to a fixed support medium, constituting a biological oxidation bed.(Bendesu & Martínez, 
2017)(Rodriguez, 2019) 



Remittances Review 
May 2023 

Volume: 8, No: 4, pp. 523 - 534 

ISSN: 2059-6588 (Print) | ISSN: 2059-6596 (Online) 

 

529  

 

Figure 2. Schematic of the biological film of a trickling filter 

Fountain: Jaramillo & Paredes, (2019) 

2.7. Chemical oxygen demand COD  

It is used to measure the oxygen equivalent of oxidizable organic substances with strong oxidizing 
chemicals in acidic environments and elevated temperatures (Bastug et al., 2022). For some antioxidant 
organic compounds, the use of a catalyst such as silver sulfate, COD is effective as an organic 
concentration parameter in industrial and domestic wastewater that is toxic to biological life (Dai et al., 
2020). 

2.8. BOD biological oxygen demand 

It is a key indicator for understanding water quality to ensure environmental safety and human health 
(Nong et al., 2019). However, none of the current technologies are capable of online monitoring of 
water at the source, the sensors employ energy conversion to measure BOD, which is considered an 
international index for the detection of load of organic material present in wastewater (Sonawane et al., 
2020). 

2.9. Advantages of a trickling filter  

Trickling filters is a cost-effective method for wastewater treatment, having contact with the biofilm 
generated on the surface of the filter media performs the degradation of organic matter by the action of 
microorganisms by oxidizing and reducing organic and inorganic pollutants. (Mendoza & Roca, 2021) 
The main advantages of using biological filtration are ease of operation and maintenance, flexibility for 
load changes, low construction costs, simple design, energy savings (Singer et al., 2017). 



Remittances Review 
May 2023 

Volume: 8, No: 4, pp. 523 - 534 

ISSN: 2059-6588 (Print) | ISSN: 2059-6596 (Online) 

 

530  

2.10. Process of removal of residual organic matter by trickling filters  

The process of removing residual organic matter consists of first going through the primary treatment 
before the effluents pass to the trickling filters, which is the secondary treatment. The primary 
treatment consists of separating coarse solids, suspended particles that can cause plugging, then the 
diagram of the process of removal of organic matter is shown. 

 

Figure 3. Diagram of the residual organic matter removal system with trickling filter 

Source: (Ali et al., 2017) 

 In a trickling filter, organic pollutants such as biochemical oxygen demand (BOD), chemical oxygen 
demand (COD), ammonia and dissolved oxygen (DO) are dispersed on the surface and pass vertically 
downwards through a permeable medium where they will degrade organic matter with the help of 
microorganisms. . As the water flows downward, soluble organic matter is removed by aerobic 
heterotrophic microorganisms that are contained in a biofilm attached to the medium. The biofilm 
grows gradually as it comes into contact with passing sewage. (Oakley & Sperling, 2017)(Ali et al., 
2017). Finally in the underground is the drains that carry the filtered effluent and allow air circulation. 

In short, biological filters are bioreactors that by means of a layer of microorganisms adhered to a 
permeable medium allows the purification of wastewater. The permeable medium is called packaging 
which are usually rocks or plastics and microorganisms form a layer in the packaging which is called 
biofilm. Trickling filters typically achieve a BOD removal efficiency of 85-90% and a COD removal 
efficiency of 80-85% (Rodriguez, 2019)(Ali, et al., 2017). 

3. RESULTS  



Remittances Review 
May 2023 

Volume: 8, No: 4, pp. 523 - 534 

ISSN: 2059-6588 (Print) | ISSN: 2059-6596 (Online) 

 

531  

Biological methods are considered most effective for dairy wastewater treatment, where aerobic 
systems are easier to operate and control.High levels of COD demonstrate that dairy industry 
wastewater is highly polluted and fluctuating in nature (Goli et al., 2019).Akansha et al., , determined 
the maximum COD removal efficiency of 86.4% at neutral pH, this may be due to the different 
reactions taking place at different pH, on the other hand they observed, a lower COD removal 
efficiency at a lower pH due to the lower amount of insoluble ionic precipitates.(2020) In another study 
by Singh et al.,, using a biological wastewater treatment system for dairy products achieving a COD and 
BOD elimination of 77 % and 87 %, respectively. (2017) In the research conducted by Cuvi (2017), 
obtained the following efficiencies when using the different trickling filters on dairy residues as shown 
in the table below. 

Board 1. Efficiency using different filters 

Filter Daily BOD of the tributary Efficiency % 

Low rate 100 - 300 (g DBO/m3) 80 - 85 

Intermediate rate 240 - 480 50 - 70 

High rate 0.5 - 1 (kg DBO/m3) 65 - 85 

Super high rate 0.8 - 1.6 (kg DBO/m3) 65 - 80 

Ahson et al., (2017), demonstrated the concentration of BOD influent and effluent ranging between 
156-278 mg / L 38-80 mg / L, while in the case of COD ranged between 139-342 mg / L 36-118 mg / 
l respectively, showed a maximum treatment efficiency of 72-77 % in terms of BOD and 73-79 % in 
terms of COD at a flow rate of 1.7 m3 / hour. 

Another technology for the treatment of wastewater from dairy industries as mentioned by the authors 
Birwal & Priyanka, are the common membrane separation processes by microfiltration, nanofiltration, 
ultrafiltration, reverse osmosis and electrodialysis, with these methods a high recovery of the product is 
possible and the effluent produced is of high quality and can be used directly. (2017) 
 
 
CONCLUSIONS 
The dairy industry is an important food processing sector that uses a large amount of water and 
generates large amounts of dairy effluent. In general, it has high organic content of BOD, COD and 
temperature. If not treated properly and deposited directly on the ground, it can cause serious 
environmental problems and even affect humans, organisms that live in the water, such as fish and 
agriculture. Physico-chemical and biological treatment methods are used for the treatment of dairy 
waste. However, biological methods are preferred due to the better efficiency in removing soluble 
COD and reducing costs. The treatment with trickling filters is suggested for the direct use of the waste 
and its correct use does not generate odors. On the other hand, different alternative biotechnological 
ways are available to take advantage of the by-products of the dairy industry to obtain useful chemicals. 
The trickling filter in this regard is potentially a viable option, as it is a simple and reliable biological 
treatment process and an appropriate option for small and medium-sized communities, requiring less 
space and time for BOD removal. The trickling filter is suitable for the removal of residual organic 



Remittances Review 
May 2023 

Volume: 8, No: 4, pp. 523 - 534 

ISSN: 2059-6588 (Print) | ISSN: 2059-6596 (Online) 

 

532  

matter from dairy industries, reaching an efficiency between 85%, 76%, 55% removal of COD and 
BOD.  Membrane technology is an alternative to biotreatment used for BOD reduction in dairy 
wastewater replacing secondary clarifiers in membrane waste treatment plants (Kanwar et al., 2017). 

REFERENCES 
Sonawane, J., Ezugwu, C., & Ghosh, P. (2020). Microbial Fuel Cell-Based Biological Oxygen Demand 

Sensors for Monitoring Wastewater: State-of-the-Art and Practical Applications. ACS Sensors, 
2297−2316. doi:https://doi.org/10.1021/acssensors.0c01299 

Ahmad, A., Banat, F., Alsafar, H., & Hasan, S. (2022). Algae biotechnology for industrial wastewater 
treatment, bioenergy production, and high-value bioproducts. Science of The Total Environment, 
806. doi:https://doi.org/10.1016/j.scitotenv.2021.150585 

Ahmad, T., Muhammad, R., Ahmed, H., Rahman, U., & Soares, B. (2019). Treatment and utilization of 
dairy industrial waste: A review. Trends in Food Science & Technology, 88, 361-372. 
doi:https://doi.org/10.1016/j.tifs.2019.04.003 

Ahmad, T., Muhammad, R., Ahmed, H., Rahman, U., & Soares, B. (2019). Treatment and utilization of 
dairy industrial waste: A review. Treatment and utilization of dairy industrial waste: A review, 88, 361-
372. doi:https://doi.org/10.1016/j.tifs.2019.04.003 

Ahson, M., Khan, Z., Sultan, M., Yasir Niaz, Y., & Mahmood, M. (2017). Performance Evaluation of 
Trickling Filter-Based Wastewater Treatment System Utilizing Cotton Sticks as Filter Media. 
Pol. J. Environ. Stud. doi:10.15244/pjoes/69443 

Akansha, J., Nidheesh, P., Gopinath, A., Anupama, K., & Suresh, M. (2020). Treatment of dairy 
industry wastewater by combined aerated electrocoagulation and phytoremediation process. 
Chemosphere, 253, 1-8. doi:https://doi.org/10.1016/j.chemosphere.2020.126652 

Akratos, C., Tatoulis, T., & Tekerlekopoulou, A. (2020). Biotreatment of Winery Wastewater Using a 
Hybrid System Combining Biological Trickling Filters and Constructed Wetlands. Applied 
Sciences, 1-15. doi:https://doi.org/10.3390/app10020619 

Alí, I., Khan, Z., Peng, C., Naz, I., Sultán, M., & Ali, M. (2017). Identification and Elucidation of the 
Designing and Operational Issues of Trickling Filter Systems for Wastewater Treatment. Polish 
Jornual of Environmental Studies, 2431-2444. doi:https://doi.org/10.15244/pjoes/70627 

Alvarado, F. (2018). The treatment of liquid industrial waste, a review of the literature. Undergraduate 
thesis. Universidad Privada del Norte, Peru. 

Al-Wasify, R., Mohamed, A., Hamed, S., & Ahsan, A. (2018). Application of different magnetic 
intensities for the treatment of landfill leachate in Egypt. Cogent Engineering, 1-13. 
doi:https://doi.org/10.1080/23311916.2018.1436114 

Amor, C., Marchão, L., Lucas, M., & Peros, J. (2019). Application of Advanced Oxidation Processes for 
the Treatment of Recalcitrant Agro-Industrial Wastewater: A Review. Water, 11(2), 1-29. 
doi:https://doi.org/10.3390/w11020205 

Bastug, B., Gulsaran, A., Pennings, J., Saritas, R., & Kocer, S. (2022). A Review: TiO2 based 
photoelectrocatalytic chemical oxygen demand sensors and their usage in industrial 
applications. Journal of Electroanalytical Chemistry, 918. 
doi:https://doi.org/10.1016/j.jelechem.2022.116466 

Bendesu, R., & Martínez, A. (2017). Proposal of a wastewater treatment plant using trickling filters-
ecological anaerobic sludge for the district of Huancayo, province of Huancayo - Junín. 
Undergraduate thesis. Universidad Peruana de los Andes, Huancayo. 

Birwal, P., & Priyanka, D. (2017). Advanced Technologies for Dairy Effluent Treatment. Journal of Food, 
Nutrition and Population Health, 1(1). 

Carvalho, F., Prazeres, A., & Rivas, J. (2013). Cheese whey wastewater: Characterization and treatment. 
Science of The Total Environment, 445-446, 385-396. 
doi:https://doi.org/10.1016/j.scitotenv.2012.12.038 



Remittances Review 
May 2023 

Volume: 8, No: 4, pp. 523 - 534 

ISSN: 2059-6588 (Print) | ISSN: 2059-6596 (Online) 

 

533  

Castillo, M. (2021). Evaluation of an artificial wetland in agro-industrial wastewater treatment. Revista 
Palenque Universitario, 2(2), 177-189. 

Chepngeno, C., Njogu, P., Karanja, B., & Raude, J. (2022). Performance of a Modified Trickling Filter 
Packed with Different Substrates in Polishing Aquaculture Wastewater. Journal of Environmental 